
 
Photograph by Jake Dailey 

 
 

CITY OF TOLEDO 
WASHINGTON 

20 Year  
Comprehensive Plan 

 
Last Revised:  December, 2020 

  



City of Toledo, Washington - 2020 Comprehensive Plan 2 
 

PLANNING	COMMISSION	STATEMENT	
	
The City of Toledo Comprehensive Plan aims to promote sustainable development 
while maintaining a small-town atmosphere; honor personal property rights; protect 
natural resources; and encourage light industrial business opportunities in the Urban 
Growth area. 
 
The city of Toledo Planning Commission encourages involvement from all community 
members regarding growth and development in the area; municipal, business, industry, 
volunteer organizations, and private citizens alike. We understand and embrace the 
[...]
• The city will provide quality public facilities and services to attract new home 
construction. 

• The city will allocate sufficient resources to assure that permit applications are 
processed in a timely manner. 

Toledo	Community	Suggestions	for	Housing	Element	
• Continue to research, consider and recommend smaller lot sizes (from 8,000 

square foot to 4,000 square foot) and/or smaller house footprints. This strongly 
alignments with the GMA Goals of focusing urban growth in urban areas, 
reducing sprawl, encouraging affordable housing, and protecting property 
rights. 

• Continue to consider Senior Housing options as Toledo’s population continues 
to age. 

 	



City of Toledo, Washington - 2020 Comprehensive Plan 26 
 

CAPITAL	FACILITIES,	UTILITIES,	PARKS	&	
RECREATION	ELEMENTS	
Growth	Management	Act	Requirements		
The Washington Growth Management Act requires jurisdictions to prepare a Capital 
Facilities Element that contains the following features:  

• An inventory of existing capital facilities owned by public entities, showing the 
locations and capacities of the capital facilities.  

• A forecast of the future needs for such capital facilities.  
• Proposed locations and capacities of expanded or new capital facilities.  
• At least a six-year plan that will finance such capital facilities within projected 

funding capacities and clearly identifies sources of public money for such 
purposes.  

• A requirement to reassess the land use element if probable funding falls short of 
meeting existing needs and to ensure that the land use element, capital facilities 
plan, and financing plan within the capital facilities plan are coordinated and 
consistent.  

• Park and recreation facilities shall be included in the capital facilities plan 
element. 

 
The Utilities element relates to all services provided, planned, paid, and delivered by 
providers other than the jurisdiction. It shows the general location, proposed location, 
and capacity of all existing and proposed utilities, including, but not limited to, electrical 
lines, telecommunication lines, and natural gas lines.’ The Utilities Element has been 
combined with Capital Facilities under one heading.  
 
The Parks and Recreation Element implements, and is consistent with, the Capital 
Facilities Plan Element as it relates to park and recreation facilities. The element shall 
include estimates of park and recreation demand for at least a ten-year period; an 
evaluation of facilities and service needs; and an evaluation of intergovernmental 
coordination opportunities to provide regional approaches for meeting park and 
recreational demand. 
 

Purpose	of	the	Capital	Facilities	Plan,	Utilities,	and	Parks	&	
Recreation	Elements		
The Capital Facilities Element represents the community’s policy plan for the financing 
of public facilities over the next six years. It outlines the City’s needs and sets policy 
direction for determining capital improvements and for evaluating proposed capital 
facility projects. It establishes funding priorities and a strategy for utilizing various 
funding alternatives. The Capital Facilities Element addresses all public facilities except 
for the transportation facilities, utilities, and parks and recreation that are addressed in 
separate elements of the Comprehensive Plan. 
 



City of Toledo, Washington - 2020 Comprehensive Plan 27 
 

The Utilities Element inventories the general location of existing and proposed utilities, 
and analyzes the capacity to serve planned land uses. The GMA defines utilities as 
integrated facility systems that serve the public by means of a network of wires or pipes 
and ancillary structures. Included are systems for the delivery of natural gas, electricity, 
telecommunications services, water systems, and sewage disposal. Utilities are 
distinguished from other capital facilities as being essential services necessary to 
supporting basic life needs. The high cost of utility infrastructure necessary to deliver 
the utility service limits competition. Residents pay a fee for utility services while other 
capital facility services such as police and fire protection are funded by the whole 
community through taxes.  
 
The Parks & Recreation Element reviews the current condition of the City’s parks and 
open space system and identifies a plan to address the existing and future parks and 
recreation needs and demands for the next 10 years. The current parks inventory and 
facilities needs and upgrades are identified in the City of Toledo’s 2016 Park Capital 
Facility Plan, and are listed later in this chapter.  
 
Provide quality public services and community facilities in a fair and cost effective 
manner for existing residents and planned growth. 
 
Integrate recreational and open space into an overall scheme tied to residential, retail, 
and civic areas. 
 

Existing	Conditions	

Public	Facilities	&	Utilities	
The Lewis County Public Utility District (PUD) provides electric service for all areas of 
Lewis County, with the exception of Centralia. Lewis County PUD provides electricity to 
31,000 consumers through 3,370 miles of energized distribution lines. There is no 
forecast deficiency for the service area and no plans for new PUD sponsored electrical 
generation plants. Telephone service and internet services are provided to Toledo 
residents by ToledoTel. Puget Sound Energy provide natural gas services to the city.  
 

Water	System		
The City of Toledo owns and operates a Group A municipal water supply system. Two 
wells, Numbers 1 and 2, serve as the sole supply source for the system. The combined 
capacity of the wells is 255 gallons per minute or 367,200 gallons per day. Two 
reservoirs a, 250,000-gallon steel reservoir and a 169,000 gallon concrete reservoir 
provides storage for standby, equalization, and fire flow volume needs. A total of 41,300 
lineal feet of various pipe widths distribute water to 321 connections, 12 of which are 
located outside of the city limits. On an annual basis, the system currently produces 
around 34 million gallons.  
 
  



City of Toledo, Washington - 2020 Comprehensive Plan 28 
 

The City is currently completing a new Water Comprehensive Plan to determine the 
water needs for the next 20 years.  An evaluation of water rights, future growth, projects 
and land use water assessments will be a part of this plan. 
 
The city's established level of service standard for the system is to provide an average 
production rate of 150 gallons of water per capita per day. The minimum maintained 
pressure is at least 30 pounds per square inch (psi) under maximum hour demand and 
at least 20 psi under fire flow conditions. Residential fire flow requirements are to be no 
less than 500 gallons per minute (gpm) for 60 minutes. Fire flow requirements for new 
commercial, multi-family structures greater than 4000 square feet, and industrial 
buildings is to be 1,000 gpm for 60 minutes.  
 
The current distribution system has essentially been in place since 1929. A 1975 overall 
water system upgrade included construction of the 250,000-gallon reservoir and the 
placement of all 8" AC pipes. The high school added two booster pumps to increase 
water supply and fire flow. Well No. 1 was brought on-line in 1974 and Well No. 2 was 
activated sometime prior to that year (exact date is unknown). In 2017 a 169,000-gallon 
concrete tank was installed and the 250,000 gallon steel tank went through major rehab 
that included an interior and exterior coating. In September 2019, Toledo City Council 
approved a $27,000 water meter improvement plan to replace defective and leaky 
water housing units and upgrade meter reader heads. 
 
Additional projects in 1997, 2003 and 2005 replaced and/or upgraded water lines to 
reduce water loss and increase fire flows in the city and the elementary school.  
 

Sewer	System	
Toledo's sewer system went through a complete transformation in 2015 from a three-
pond lagoon to a modern oxidation ditch activated sludge facility.  This project included 
replacement of influent pump station, headworks with mechanical fine screen, grit 
channels and flow meters, bioselector zones, oxidation ditch with retrievable diffusers, 
two secondary clarifiers, RAS/WAS/Scum pump station, effluent filter, UV disinfection, 
effluent pump station, effluent flow meter, aerobic digesters, blowers, sludge drying 
beds, new lab and operations building, extension of the outfall to the Cowlitz River, 
non-potable water system, plant drain pump station and a new access road from South 
Fifth Street.  The lagoon system was decommissioned by draining and removing the 
sludge, as well as partial filling.  In 2020 a screw press was added to help with sludge 
removal.  The sewer system consists of nearly 23,000 lineal feet of collection pipe. 
 
There are currently 308 residences, businesses, and institutional accounts connected to 
the system. Pipe diameters range from 6-inch collection lines to 12-inch main lines. 
Wastewater collected through this system then converges at the pump station located 
at the southern end of 5th Street which pumps wastes to the treatment plant through 
1,050 lineal feet of six-inch cast iron force main. The pump station is capable of 
handling a flow of 400,000 gallons per day.  
 
  



City of Toledo, Washington - 2020 Comprehensive Plan 29 
 

Collected wastewater receives secondary treatment at the sewage treatment plant. The 
plant’s treatment process designed to handle a peak flow of up to 0.4 million gallons 
per day and a BOD and TSS removal of 180 lb. each per day. Treated effluent is 
discharged to the Cowlitz River through a 12" outfall. The National Pollution Discharge 
Elimination System (NPDES) permit for the plant currently allows only an average daily 
flow of 0.135 million gallon, 34 pounds of BOD per day, and 56 pounds of TSS per day.  
 
The sewage treatment plant has ample capacity to support planned growth. The pump 
station and the collection system are also considered adequate to handle the raw 
sewage peak flows of the plant's design.  
 
The Department of Ecology's Criteria for Sewage Works Design uses a design criteria 
of 100 gallons of wastewater flow per capita per day. Toledo per capita average 
wastewater flow is currently estimated at 95 gallons per capita per day. 
 
The collection system has been mostly in place since 1963, with two line extensions 
occurring in 1975 and 1989. The pump station was upgraded in 1986. The sewage 
treatment plant was also upgraded in that same year to provide secondary treatment. 
Additional line upgrades and residential connections occurred in 1997 and 2003. To 
date, only three homes within the city limits still rely on on-site sewage systems. The 
homes are on properties east of Bill Creek and would be prohibitively expensive to 
connect to the system. 
 
The city has made significant progress in reducing infiltration of groundwater into its 
collection system through an aggressive program of replacing lines. As a result, the 
treatment plant has significantly reduced its maximum average daily flow levels to an 
average of 135,000 gpd, well within its NPDES parameters. Reduced flows at the plant 
have created other problems; effluent from the plant is more concentrated, making it 
high in pH in the spring and fall, as well as high in suspended solids after the summer. 
The plant no longer needs to discharge during the summer months. 
 
The City of Toledo has aggressively attempted to reduce the collection system I/I. Two 
major projects, one in 1996 and one in 2003, have replace over 55 percent of their 
collection system. The projects have been effective in reducing I/I, but there is work to 
be done to meet EPA guidelines for I/I. The two major areas where the City could focus 
efforts are replacement of remaining older sewer mains and replacement of side sewers 
from the property line to the residence. 
 
Approximately 45 percent of the City’s collection system is over 50 years old. Given the 
age of the system; the City should plan on beginning a program to replace these aging 
lines. There is approximately 7,800 lineal feet of sewer main remaining that was not 
replaced in 1996 and 2003.  
 
Since the 8-inch Fifth Street trunk line has a capacity of 0.50 MGD, the remaining 
portions of the collection system should be replaced with 8-inch PVC pipe to ensure 
capacity through the expected life of the pipe. The projects, with costs, have been 
broken up into 23 segments.  
 
  



City of Toledo, Washington - 2020 Comprehensive Plan 30 
 

Trunk 
ID 

Diameter 
(inches) 

Length 
(feet) 

Construction 
Cost 

Project 
Cost 

R-1 12 160 $ 62,000 $ 78,000 
R-2 8 880 $ 286,000 $ 358,000 
R-3 8 130 $ 48,000 $ 60,000 
R-4A 8 630 $ 212,000 $ 265,000 
R-4B 8 270 $ 91,000 $ 114,000 
R-4C 8 280 $ 92,000 $ 115,000 
R-4D 8 90 $ 36,000 $ 45,000 
R-5A 8 120 $ 47,000j $ 59,000 
R-5B 8 100 $39,000 $ 49,000 
R-5C 8 130 $ 48,000 $ 60,000 
R-6 8 470 $ 156,000 $ 195,000 
R-7 8 210 $ 73,000 $ 91,000 
R-8 8 660 $ 221,000 $ 276,000 
R-9 8 190 $ 66,000 $ 83,000 
R-10A 8 170 $ 61,000 $ 76,000 
R-10B 8 360 $ 125,000 $ 156,000 
R-10C 8 250 $ 85,000 $ 106,000 
R-10D 8 190 $ 66,000 $ 83,000 
R-11A 8 280 $ 92,000 $ 115,000 
R-11B 8 170 $ 61,000 $ 76,000 
R-11C 8 240 $ 81,000 $ 101,000 
R-12 8 220 $ 75,000 $ 94,000 
R-13 8 1,600 $ 521,000 $ 651,000 

 
Cost savings could be achieved if multiple projects are completed as part of a single 
project. To avoid excessive disruption of the downtown area, projects could be 
compiled into 3-year increments (1,500 linear feet or more) and/or coordinated with 
road improvement projects when possible. 
 
The City is currently in the design phase of water and sewer trunk lines from North Fifth 
Street up State Route 506 (Toledo-Vader Road) to Plomondon Road to service growth 
in the Urban Growth Area and the light industrial properties. 
 

Utilities	

Telephone	and	Internet	Services	
ToledoTel provides telephone and Internet services to the City of Toledo and the areas 
included in the 864 telephone prefix. 
 
Through grants and loans, ToledoTel has been able to run fiber optic Internet to all 
households in the 864-telephone prefix. ToledoTel’s Internet service is one of the top 5 
fastest in the county. 
 	



City of Toledo, Washington - 2020 Comprehensive Plan 31 
 

Garbage	and	Recycling	
LeMay (owned by Waste Management) provides garbage and recycling services to the 
City of Toledo. There is currently no curbside glass recycling through LeMay. 

Law	Enforcement,	Fire	&	Hospital	Services	

Law	Enforcement	
The City of Toledo Police Department provides law enforcement. Staffing includes a 
chief, one paid officer, and two active reserve officers. The department maintains a fleet 
of three patrol vehicles. The city contracts with Lewis County for jail, court, and 
emergency management, and communication services. The Cowlitz Tribe also 
maintains a law enforcement presence in the area. 

Lewis	County	Fire	District	#2	
 Lewis County Fire District #2 provides fire protection and emergency medical services 
to Toledo and 98 square miles of land within Lewis County. The district has 18 
volunteer fire fighters, emergency medical technicians, and paramedics. There are 3 
Paid Staff. There are three stations in the district, including the main district fire hall 
located in Toledo just north of the City Hall on Second Street. The City of Toledo has no 
financial or contractual relationship with the Fire District. 
 
As of the end of 2019, the fire department has 4-paid position and 16 volunteers.  
 

Description Use 
2004 Chevrolet Blazer Fire Auto 
2018 Dodge Ambulance 
2007 Northstar Ambulance 
2006 Interstate Fire Support Vehicle 
2002 Dodge Ram Fire Truck 
2009 Ford F550 Brush Fire Truck 
2008 Ford Brush Fire Truck 
1993 Freightliner Fire Truck 
1939 Dodge Engine 
2003 Kenworth Tanker Fire Truck 
1995 Freightliner Cummins FL70 Fire Truck 
1999 Pierce Saber Fire Pumper 